@ clement

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

PASS

Trace: Avera

802.11ax

MCSO0

61

3 Meters

5500MHz

100

e RBW: 1 MHz Trace: MaxHold RBW: 100 kHz
Detector: RMS  VBW: 3 MHz 5447.52 MHz PASS Channel Power

Offset: 17.6 dB SWT: 1.01 ms __46.06 dBuV/m

Detector: Peak VBW: 300 kHz
Offset: 17.5dB SWT: 1.01ms _ 59.86 dBuV/m

120 A 140
£ E
% 100 A % 207
= £ 100
2 80+ 5
7 & 804
Z 601 2 6o
o h 4 N MWW
] 04
5350 53I68 53I86 54IO4 54‘22 54I40 54‘58 54I76 5454 5512 5468.554&8.75468.9 5466.25469.454&9 65469.8 547‘0.1547I0 35470.5
Frequency (MHz) Frequency (MHz)
Plot 7-173. Radiated Lower Band Edge Plot MIMO Plot 7-174. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C - 242 Tones) (Peak — UNII Band 2C - 242 Tones)
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: MaxHold RBW: 1 MHz 5887.92 MHz
PASS Geieaaieall Yow 34 57701 dBuvim
— 1204
E
>
&
T 1004
E 80
= 60 4 |

5812.0 5820.4 5828.9 5837.3 5845.8 5854.2 5862.7 5871.1 5879.6 5888.0
Frequency (MHz)

Plot 7-175. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 242 Tones)
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Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11ax

MCSO0

61

3 Meters

5845MHz

169

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 17.8 dB__SWT: 1.01 ms

5626.38 MHz
56.97 dBuV/m

140 A

120 A

100 A

80+

Field Strength (dBpVv/m)

60

T

5625.0 5650.6 5676.1 5701.7 5727.2 5752.8 5778.3 5803.9 5829.4 5855.0

Frequency (MHz)

Plot 7-176. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 242 Tones)

Worst Case Mode:

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11ax

MCSO0

61

3 Meters

5885MHz

177

Trace: Average RBW: 1 MHz
Detector: RMS  VBW: 3
Offset: 18.6 dBSWT: 1.01 ms

MHz

5895.08 MHz
79.61 dBuV/m

PASS

120 4

100 4

80 1

60 1

Field Strength (dBuv/m)

40 4

e

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 18.3 dB_SWT: 1.01 ms

5895.08 MHz
88.81 dBuV/m

140 4

1204

100 4

80 1

Field Strength (dBuv/m)

“ 60

e

Vi g it

5857.0 5865.4 5873.9 5882.3 5890.8 5899.2 5907.7 5916.1 5924.6 5933.0

Plot 7-177. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 242 Tones)

Frequency (MHz)

i

5857.0 5865.4 5873.9 5882.3 5890.8 5899.2 5907.7 5916.1 5924.6 5933.0
Frequency (MHz)

Plot 7-178. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 242 Tones)

FCC ID: A3LSMX828U

MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1M2405140039-13.A3L

Test Dates:
5/23/2024 - 7/28/2024

EUT Type:
Portable Tablet

Page 128 of 138

© 2024 ELEMENT

V 11.1 08/28/2023

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
written permission from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




® clement

7.6.5 MIMO Radiated Band Edge Measurements (40MHz BW - Full Tone — 484T)

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS0

65

3 Meters

5190MHz

38

PASS

Detector: RMS  VBW.

Trace: Average RBW: 100 kHz
: 300 kHz
Offset: 17,3 dB_SWT: 1.01 ms

Channel Power
50.63 dBpv/m

1204

100 4

80 1

60 1

Field Strength (dBuv/m)

40 AWW%WMVAWM

PASS

Trace: MaxHold RBW: 100 kHz
Detector: Peak VBW: 300 kHz
Offset: 16,9 dB_SWT: 1.01 ms

Channel Power
65.09 dBpv/m

140 4

1201

100 4

80 1

Field Strength (dBuv/m)

40 4

5148.55148.75148.9

5149.25149.45149.65149.8

B SN e SN NP SR

5150.15150.35150.5

Frequency (MHz)

Plot 7-179. Radiated Lower Band Edge Plot MIMO

(Average — UNII Band 1 — 484 Tones)

Worst Case Mode:
Worst Case Transfer Rate:

802.11ax

MCSO0

RU Index:

65

Distance of Measurements:

3 Meters

Operating Frequency:

5310MHz

Channel:

62

PASS

Trace: Average RBW: 1 MHz
Detector: RMS  VBW: 3

3 MHz
Offset: 20.6 dB_ SWT: 1.01 ms

5351.85 MHz
48.25 dBpV/m

5148.55148.75148.9

PAS

5149.25149.45149.65149.8  5150.15150.35150.5

Frequency (MHz)

Plot 7-180. Radiated Lower Band Edge Plot MIMO

(Peak — UNII Band 1 — 484 Tones)

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 20.5 dB_SWT: 1.01 ms

5458.43 MHz
59.81 dBpVv/m

120 4 140 4
E E
S > 120 4
Z 100 &
z z
= S 100 1
& &
2 2 801
T 60 3
T T
60 -
40 4

5285.0 5304.4 5323.9 5343.3 5362.8 5382.2 5401.7 5421.1 5440.6 5460.0

.|

At vy s i

Frequency (MHz)

Plot 7-181. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 484 Tones)

5285.0 5304.4 5323.9 5343.3 5362.8 5382.2 5401.7 5421.1 5440.6 5460.0

Frequency (MHz)

Plot 7-182. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A - 484 Tones)
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Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

PASS

802.11ax

MCSO0

65

3 Meters

5510MHz

102

Trace: Average RBW: 1 MHz
Detector: RMS  VBW.
Offset: 17.7 dB_SWT: 1.01 ms

: 3 MHz

5456.65 MHz
48.85 dBuV/im

120 4

100 4

80 1

Field Strength (dBuv/m)

60 4

Trace: MaxHold RBW: 100 kHz
PASS obetector: Peak  VBW: 300 khz
Offset: 17.5dB_SWT: 1.01 ms

Channel Power
64.83 dBuv/m

Y4

40 4

140 4

120 4

100 4

80 1

Field Strength (dBuv/m)

60 T LA

40

5350.0 5370.2 5390.4 5410.7 5430.9 5451.1 5471.3 5491.6 5511.8 5532.0

Plot 7-183. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C - 484 Tones)

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

PASS

Frequency (MHz)

WMW

5468.55468.75468.9

802.11ax

MCSO0

65

3 Meters

5795MHz

159

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 18.5 dB SWT: 1.01 ms

5929.52 MHz
58.52 dBuV/m

-

N

o
L

100 A

==
(=]
1

Field Strength (dBpv/m)

(=1}
o
1

5770.0 5787.8 5805.6 5823.3 5841.1 5858.9 5876.7 5894.4 5912.2 5930.0

Frequency (MHz)

Plot 7-185. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 484 Tones)

5469.25469.45469.65469.8
Frequency (MHz)

5470.15470.35470.5

Plot 7-184. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 2C - 484 Tones)
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Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCSO0

RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5835MHz
Channel: 167

Trace: MaxHold RBW: 1 MHz
PASS betector; Peak  VBW: 3 MHz 2640.64 MHz

Offset: 17.9dB SWT. 1.01 ms

57.11 dBuV/m

140 A

120 A

Field Strength (dBpVv/m)

100 A
80
601 ¥ TP PR AP

5625.0 5650.6 5676.1 5701.7 5727.2 5752.8 5778.3 5803.9 5829.4 5855.0

Frequency (MHz)

Plot 7-186. Radiated Lower Band Edge Plot MIMO

(Peak — UNII Band 4 — 484 Tones)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCSO0

RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5875MHz
Channel: 175

Trace: Average RBW: 1 MHz
PASS perector: RMS VW 3 MH3 3927 MHz
Offset: 18.9 dBSWT: 1.01 ms

49.86 dBuV/m

120 4

100 v

80 4

60 1

Field Strength (dBuv/m)

40 1

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 M
Offset: 18.5 dBSWT: 1.01 ms

PASS

5927.96 MHz
63.67 dBuV/m

140 4

120 4

100 A

80 1

Field Strength (dBuv/m)

60 1

5815.0 5832.8 5850.6 5868.3 5886.1 5903.9 5921.7 5939.4 5957.2 5975.0

Plot 7-187. Radiated Upper Band Edge Plot MIMO
(Average — UNIl Band 4 — 484 Tones)

Frequency (MHz)

5815.0 5832.8 5850.6 5868.3 5886.1 5903.9 5921.7 5939.4 5957.2 5975.0

Plot 7-188. Radiated Upper Band Edge Plot MIMO

(Peak — UNII Band 4 — 484 Tones)
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7.6.6 MIMO Radiated Band Edge Measurements (80MHz BW — Full Tone — 996T)

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS0

67

3 Meters

5210MHz

42

PASS

Detector: RMS  VBW.

Trace: Average RBW: 100 kHz
: 300 kHz
Offset: 17,1 dB_SWT: 1.01 ms

Channel Power
51.14 dBpv/m

120 A

100 4

80 1

60 1

Field Strength (dBuv/m)

b A Vi A AN o o oo AP e A g crme]
40

5148.55148.75148.9

5149.25149.45149.65149.8

5150.15150.35150.5

Frequency (MHz)

Plot 7-189. Radiated Lower Band Edge Plot MIMO

(Average — UNII Band 1 — 996 Tones)

Worst Case Mode:

802.11ax

Worst Case Transfer Rate:

MCSO0

RU Index:

67

Distance of Measurements:

3 Meters

Operating Frequency:

5290MHz

Field Strength (dBuv/m)

Trace: MaxHold RBW: 100 kHz
Detector: Peak VBW: 300 kHz
Offset: 16,9 dB_SWT: 1.01 ms

Channel Power
64.52 dBpv/m

PASS

140
120
100 +
80 1

80 WM
[ P

40 + . +
5148.55148.75148.9

5149.25149.45149.65149.8  5150.15150.35150.5

Frequency (MHz)

Plot 7-190. Radiated Lower Band Edge Plot MIMO

(Peak — UNII Band 1 — 996 Tones)

Channel:

PASS

58

Trace: Average RBW: 1 MHz
Detector: RMS  VBW: 3 MHz
Offset: 20.4 dB_SWT: 1.01 ms

120 '_J
100 1

80 1

Field Strength (dBuv/m)

60

40 1

5352.2 MHz Trace: MaxHold RBW: 1 MHz 5357.48 MHz
49 djv/m PASS gicopise” Yo 20, 85714 dbuvim
140 1]
E
3 1201
om
=z
é’ 100 4
=4
3
z 80
=
60 e —

5240.0 5264.4 5288.9 5313.3 5337.8 5362.2 5386.7 5411.1 5435.6 5460.0

Plot 7-191. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 996 Tones)

Frequency (MHz)

5240.0 5264.4 5288.9 5313.3 5337.8 5362.2 5386.7 5411.1 5435.6 5460.0

Frequency (MHz)

Plot 7-192. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A - 996 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5530MHz
Channel: 106
Trace: Average RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
PASS Siseriic Wi 3875 dauvim PASS giiterrar W e 0% dbuvinn

1201 _ 1404

E E

%- 100 4 %- 120 1

:E\ :E\ 100 1

g 801 8

g 2 80 1

2 604 2

X 60 4. Fiies st »
40 I ‘ I ‘ I I I ‘ ! | ! | | ! | |
5350.0 5374.7 5399.3 5424.0 5448.7 5473.3 5498.0 5522.7 5547.3 5572.0 5350.0 5374.7 5399.3 5424.0 5448.7 5473.3 5498.0 5522.7 5547.3 5572.0
Frequency (MHz) Frequency (MHz)
Plot 7-193. Radiated Lower Band Edge Plot MIMO Plot 7-194. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C — 996 Tones) (Peak — UNII Band 2C - 996 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155

Detector: Peak VB!

PASS Trace: MaxHold RBWf % mn; 5938.97 MHz
Offset: 18.5dB_SWT: 1.0l ms 8.7 dBuV/m

-

N

o
L

100 A

Field Strength (dBpv/m)
=)
(=]
|

@
=]
L

|

5732.0 5758.2 5784.4 5810.7 5836.9 5863.1 5889.3 5915.6 5941.8 5968.0
Frequency (MHz)

Plot 7-195. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 3 — 996 Tones)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5855MHz
Channel: 171

Trace: MaxHold RBW: 1 MHz 5633.91 MHz
Detector: Peak VBW: 3 MHz .
PASS Offset; 17.8 dB_SWT. 1.01 ms 57.41 dBuV/m
140
E
> 1201
=4
<]
z
< 1007
(=1}
c
I
% goA
=}
o
[
60 1

5625 5655 5685 5715 5745 5775 5805 05835 5865 5895
Frequency (MHz)

Plot 7-196. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 996 Tones)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5855MHz
Channel: 171
Trace: Av_era e RBW_: 1 MHz 5037.24 MHz Trace: Ma_chId RBW_: 1 MHz 5027.1 MHz
PASS glecari Uow abt 3406 dBuvim PASS glecaileal Uovabtz 3763 aBuv/m
1201 140 4
E E
3 1001 3 120
3 3
5 80 5 1001
g g
a & god
3 601 <
M»W 60
40 4
5777.0 580‘3.2 582“3.4 585‘5.7 5851.9 590‘5‘1 593‘4.3 596‘0.6 598‘6.8 6013.0 5777.0 580‘3.2 582“3.4 585‘5.7 5851.9 590‘5‘1 593‘4.3 596‘0.6 598‘6.8 6013.0
Frequency (MHz) Frequency (MHz)
Plot 7-197. Radiated Upper Band Edge Plot MIMO Plot 7-198. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 4 — 996 Tones) (Peak — UNII Band 4 — 996 Tones)
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7.6.7 MIMO Radiated Band Edge Measurements (160MHz BW — Full Tone — 2x996T)

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCS0

67

3 Meters

5250MHz

50

Trace: Average RBW: 100 kHz Channel Power Trace: MaxHold RBW: 1 MHz 5148.18 MHz
Detector: RMS  VBW: 300 kHz Detector: Peak VBW: 3 MHz y
PASS Offset: 23.1dB SWT: 1.01ms _ 51.87 dBuV/m PASS Offset; 19.6 dB SWT: 1.01ms __ 67.68 dBuV/m
120 1
140 :
E E
£ 100 13
3 3 120
[aa] [aa]
Z Z
£ 80 S 100 4
o o
c c
[ [
S 601 S 807
o o
[ [
40 e | 60

5148.55148.75148.9

5149.25149.45149.65149.8

5150.15150.35150.5

Frequency (MHz)

Plot 7-199. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 1 — 2x996 Tones)

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

802.11ax

MCSO0

67

3 Meters

5250MHz

50

PASS

Trace: Average RBW: 1 MHz
Detector: RMS  VBW: 3
Offset: 20.5 dB_SWT: 1.01 ms

5378.88 MHz

Mz 50.48 dBuV/im

PAS

4968.0 5008.4 5048.9 5089.3 5129.8 5170.2 5210.7 5251.1 5291.6 5332.0

Frequency (MHz)

Plot 7-200. Radiated Lower Band Edge Plot MIMO
(Peak —

UNII Band 1 — 2x996 Tones)

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 20dB  SWT: 1.01 ms

5378.12 MHz
65.84 dBpv/m

120 4
E E
B > 1204
= 1001 &
=z =z
E £ 100
& &
b 2 80
T 60 4 o
T T
Y 60
40

5160.0 5202.2 5244.4 5286.7 5328.9 5371.1 5413.3 5455.6 5497.8 5540.0

140 ’j

Frequency (MHz)

Plot 7-201. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 2A - 2x996 Tones)

5160.0 5202.2 5244.4 5286.7 5328.9 5371.1 5413.3 5455.6 5497.8 5540.0

Frequency (MHz)

Plot 7-202. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 2A - 2x996 Tones)
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Worst Case Mode:

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

802.11ax

MCSO0

67

3 Meters

5570MHz

114

Trace: Average RBW: 1 MHz
PASS opetector: RMs  VBW: 3 MHz
Offset: 20.8 dB_SWT: 1.01 ms

5456.96 MHz
51.17 dBuV/im

PASS

120 4

100 A

80 1

60 1

Field Strength (dBuv/m)

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 20.2 dB_SWT: 1.01 ms

5412.5 MHz
65.83 dBuV/m

40 1

140 4

1201

100 4

80 1

Field Strength (dBuv/m)

60 1

5270.0 5312.2 5354.4 5396.7 5438.9 5481.1 5523.3 5565.6 5607.8 5650.0

Plot 7-203. Radiated Lower Band Edge Plot MIMO
(Average — UNII Band 2C - 2x996 Tones)

Frequency (MHz)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5815MHz
Channel: 163
Trace: MaxHold RBW: 1 MHz 5650.65 MH
PASS SecorPeaic vow 3tz 8375 ipuvim
140

E

3_ 120 A

% 100 4

E 80 -

- 60

5625 5655 5685 5715 5745 5775

Frequency (MHz)

5805 5835 5865 5895

Plot 7-205. Radiated Lower Band Edge Plot MIMO
(Peak — UNII Band 4 — 2x996 Tones)

Frequency (MHz)

5270.0 5312.2 5354.4 5396.7 5438.9 5481.1 5523.3 5565.6 5607.8 5650.0
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5815MHz
Channel: 163
Trace: Average RBW: 1 MHz Trace: MaxHold RBW: 1 MHz
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Plot 7-206. Radiated Upper Band Edge Plot MIMO
(Average — UNII Band 4 — 2x996 Tones)
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Plot 7-207. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 4 — 2x996 Tones)
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is in compliance with FCC Part Subpart E (15.407) of the FCC rules.
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